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PREPARED & CHECKED BY :
FOR INTERTEK INDIA PRIVATE LIMITED [GURGAON]

SR. MANAGER - LAB
AVNISH CHHABRA

NOTE :  M = MEETS REQUIREMENT,          F = FAILS TO MEET REQUIREMENT


        * = REQUIREMENT NOT PROVIDED,  NA = NOT APPLICABLE

MFlammability

xxxxxxxx
CONCLUSION :

IRON LUKE WARM


HANG DRY

Applicant Provided Care Instructions :

Sample Description : ONE PIECE OF SUBMITTED WOVEN HONEY COMB FABRIC,
(120 GSM) SAMPLE IN COLOR MARKED AS BLUE.

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE 
REFER TO ENCLOSED PAGE(S)

Style No : HONEY COMB
Destination of Buyer : U.S.A

Manufacturer's Name : YETI FASHION C/O MUKTINATH DE CARGO (P) 
LTD/KATHMANDU

End Uses : GARMENT
Fabric Weight : NOT PROVIDE
Type of Finish : -
Specification No. : -
Fibre Content : COTTON
Colour : BLUE
Article No : -
Order No : 01

Date Confirmation Received : -
Date Received/Date Test Started : 14 Mar 2011

ATTN : NABIN.
THAMEL-29,KATHMANDU,NEPAL,-

APPLICANT : YETI FASHION C/O MUKTINATH DE CARGO (P) 
LTD/KATHMANDU
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TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

Exempted refer to 
remark

CLASSIFICATION :
ORIGINALSPECIMEN NO.

Class 1
Requirement

REMARK: 


The sample is exempt from Flammability Testing in accordance with 16 CFR 1610.1(d). 
[Based on fabric weight (found 3.98 oz/sq. yd)].

16 CFR 1610-2008
1. Flammability

## END OF THE TEST REPORT ##


